CAL‘TECH TESTING, INC. o 23-00297-01

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 107
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 - Fax (904)381-8902 LAB NO.: 588

“Pmmmce~ COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 1|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
5 Specified Strength for Structure: Slump (inches): Air Content (percent):
E-4 psi: 4000 46 -
a days: 28
% Mix Type:
b Normal Wt. [] tightweight [ Mortar Mix  [] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If “Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/01/23 5:25 AM 6:50 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 72 145588 10 yds -
S Extra Water Added at Job Site: [ Yes No [f"Yes" gal.. - _ Extra Water Authorized by:
< cy.: - _
: Plasticizer Added at Job Site: gal.: C.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 25 55 73 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e . Yes [ |No [ ] Unknown Yes [ |No
Location of Concrete Placement: Compressor Room & Dock Pit
SPECIMEN LD, LAB NO DATE RECEIVED IN LAB|  DATE TESTED (ﬁfy'; DIATf:T) SPECL“Q'\ fslem ; To(xtn:cs’;m TEST (SpT:SNGT“ F;YAZF}S:E TESTED BY
A 12/04/23 12/08/23 7 4.02 12.69 61,080 4810 4
B 12/04/23 12/29/23 28 | 4.02 12.69 79,800 6290 4
C 12/04/23 12/29/23 28 | 4.02 12.69 83,410 6570 4
D 12/04/23 HOLD H
E
F
G
REMARKS: —J [=—=r1mzamm
The test results presented in this report are specific only to the samples tested at the time of Type 1 Type 2 Type 3 .
testing, The test was performed in accordance with generally accepted methods and standards Conee on Bt o Tana ene. verieer crartn rare e o icas cxnohing
Since material conditions can vary between fesl locations and change with time, sound jud Pt Rl <o Rl et e o Bte S formed cones
should be exercised with time, sound judgement should be exercised with regard to Lhe use and
interpredation of the dala This report shall not be reproduced without prior approval of the author. [~ ~
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CAL-TECH TESTING, INC e
J u 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 108
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 = Fax (904)381-8902 LAB NO.: 589
R rer g COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
= psi: 4000 46 .
o days: 28 )
g Mix Type:
& Normal Wt. [ ] Lightweight ] Mortar Mix ] Pump Mix [ ] Grout [] other:
E," Plasticizer Added: [ Yes No If "Yes", [Jatpiant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/06/23 3:30 AM 3:55 AM C.Day
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< Load 1 - 10 Dark
S Extra Water Added at Job Site: [ Yes No Ilf"Yes" gal: == B Extra Water Authorized by:
Py Cy.. = .
: Plasticizer Added at Job Site: gal.: (AN
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6 49 70 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o s Yes [INo [ ] unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement Eastside Tie-In
SPECIMEN 1,D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:f:) DIATE(; T) SPEC}'\“::Z?; ; To(xtn:c:;o TEST ;T:ENGTH F:;F;S;E TESTED BY
A 12/07/23 12/13/23 7 4.02 12.69 59,520 4690 4
B 12/07/23 01/03/24 28 | 4.02 12.69 85,250 6720 4
Cc 12/07/23 01/03/24 28 | 402 12.69 80,990 6380 4
D 12/07/23 HOLD H
E
F
G
REMARKS: —— =3 m =
b BRI WK
Tha test results presented in this report are specific only to the samples tested at the time of T Type 2 Type 3

lesting The test was performed in accordance with generally accepted melhods and standards
Since material conditions can vary between test localions and change with time, sound judgement
should be exercised with time, sound jud should be d with regard 1o the use and
interpretation of the data. This report shall not be reproduced without prier approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 109
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 LAB NO.: 590
et COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
IE Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 i
a days: 28
5 Mix Type:
b Normal Wt. [ Lightweight (] Mortar Mix [ Pump Mix [ ] Grout [] other:
'E' Plasticizer Added: [ Yes No If "Yes", [ ] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/06/23 4:10 AM 4:40 AM C. Day
ﬁ Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
< Load 6 - 10 Dark
S Extra Water Added at Job Site: [ Yes No f"Yes" gal: == - Extra Water Authorized by:
< cy.: — _
_;' Plasticizer Added at Job Site: gal.: C.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 3.5 46 70 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ JNo [ ] Unknown Yes [ JNo
Location of Concrete Placement: Concrete Pavement Eastside Tie-In
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAE DATE TESTED (:::) DIATZ?; SPECL’:E:\ ?sliein_) TO("I;/;\IJHZCS);\D TEST STRENGTH F;YAT:E'L?;E TESTED BY
A 12/07/23 12/13/23 7 4.02 12.69 55,640 4
B 12/07/23 01/03/24 | 28 | 4.02 12.69 70,230 4
C 12/07/23 01/03/24 28 | 4.02 12.69 62,340 4
D 12/07/23 HOLD H
E
F
G
REMARKS: - ] [—=7 m2mmm 7
% >( L L{L
/< hN PN

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test results presented in this report are specific only to the samples lested at the time of
1esling. The test was performed in accordance with generally accepled melhods and standards
Since malerial conditions can vary between test locations and change with time, sound judgement
should be exercised with ime, sound judgement should be exercised with regard to the use and
interpretation of the dala. This report shall not be reproduced without prier approval of the author.
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FILE NO.:
CAL-TECH TESTING, INC. 23.00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 110
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 - Fax (904)381-8902 LAB NO.: 591
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: = 4000 4-6 -
(o] days: 28
g Mix Type:
b Normal Wt. [] Lightweight ] Mortar Mix ] PumpMix [ ] Grout [] other:
g Plasticizer Added: ] Yes No If "Yes", [ JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/06/23 5:00 AM 5:35 AM C. Day
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< Load 11 - 10 Dark
S Extra Water Added at Job Site: (] Yes No [f"Yes" gal: «- _ |Extra Water Authorized by:
< cy. - B
: Plasticizer Added at Job Site: gal.: | C.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.cf.):
a 6 70 47 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [JNo [ Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement Eastside Tie-In
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fyf) T AT_E(:T) SPEC:'Z? ?sliein.) To(xl';n'fs’;m TEST (SJ:IE)NGTH F;YAZETS':E TESTED BY
A 12/07/23 12/13/23 7 4.02 12.69 58,650 4620 4
B 12/07/23 01/03/24 28 | 4.02 12.69 87,660 6910 4
C 12/07/23 01/03/24 28 | 4.02 12.69 83,680 6590 4
D 12/07/23 HOLD H
E
F
G
REMARKS: ——J == =5 mm
§
A i
v il )
The test results presented in this report are specific only to the samples tested at the time of Type 1 Type 2 Typo 3
testing. The lest was performed in accordance with generally accepted melhods and standards .,'?,°,,‘:’.°;‘,‘;".’,‘;.:,'° .'.':é‘;""..".d. e‘r'.v:':;?-."-;ﬁacmwo‘:.ﬁn‘.’-?:g ﬁoﬂﬁ'mm? ﬂ?:vl:lla—
Since malerial conditions can vary between test locations and change with time, sound judgement AR it Bl - el o By Ayl formed cones
should be exercised wilh time, sound judgement should be exercised wilh regard lo the use and
interpretation of the data, This report shall not be reproduced without prior approval of lhe author. ~J
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FILE NO.:
CAL-TECH TESTING, INC. 23.00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.;
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 112
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 - Fax (904)381-8902 LAB NO.: 611
i Al
g COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
IS Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 46 -
o days: 28
5 Mix Type:
& Normal Wt. [ Lightweight [ Mortar Mix  [] Pump Mix [ ] Grout [ other:
g Plasticizer Added: ] ves No If "Yes", []atPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/11/23 9:53 AM 10:24 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 73 145696 3vyd Clear
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
< cy.. - .
: Plasticizer Added at Job Site: gal.: c.y.il
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 3 42 62 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [INo  [] Unknown Yes [ No
Location of Concrete Placement: Southside Stairwell Footers
SPECIMEN LD. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:f;) 5 ATT:, : SFECI';EE’;?:in ; Tcmtnﬁ;m TEST :I:ENGT” FKZ?S;E TESTED BY
A 12/13/23 12/18/23 7 4.02 12.69 48,220 3800 4
B 12/13/23 01/08/24 28
Cc 12/13/23 01/08/24 28
D 12/13/23 HOLD H
E
F
G
REMARKS: . [ -
<
) L+ \\ /i ‘\ jl <
The 1est results presenled in this report are specific only lo the samples tesied ai the time of Typas 1 Typre 2 T o
tesling. The test was performed in accordance with generally accepled methods and slandards lossongrins S it iience T i TG o skt ol bl v |
Since malerial conditions can vary between {est localions and change with time, sound judg: i e P b i tng s S aditncilioateca |
should be exercised with iime, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author. [ ~J
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 113
2907 Spring Glen Road, Jacksonville, FL 32207 - {904)381-8901 « Fax (904)381-8902 LAB NO.: 612
DN &
“Crkcumcn COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IIl
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
5 Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 - 46 -
o days: 28
5 Mix Type:
5 Normal Wt. [] Lightweight I Mortar Mix [ Pump Mix [ ] Grout [] Other:
g Plasticizer Added: [ Yes No If "Yes", (] At Piant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/14/23 3:23 AM 3:58 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 62 145728 10 ---
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: = Extra Water Authorized by:
= Cy.l === -
_: Plasticizer Added at Job Site: gal.: cy.:!
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5 48 68 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement North
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (::‘Eyi) DI:T:: SPECLN;EE: ?stm) TO('I';::;“:CS))AD TEST (spT:E)NGTH F;YAF;iL?:E TESTED BY
A 12/15/23 12/21/23 7 4.02 12.69 56,630 4460 4
B 12/15/23 01/11/24 28
C 12/15/23 01/11/24 28
D 12/15/23 HOLD H
E
F
G
REMARKS: | —] |— 3 i 23y =
ST A R
The test results presented in this report are specific only to lhe samples tesled at the time of 1 Type 2 Type 3 3
testing. The lest was performed in accordance with hods and ;ﬁ?::bb'ymw" ol.';g:m:::'i .‘r'.‘.':_“i:i.‘i."é‘:‘c?:'m".c'm“&";g g?‘o:r:: :o:n"':nc:-a nl;c:::“o_
Since malerial conditions can vary between test focations and change wilh time, sound judgement R inG e Eete e e era) formed cones
should be exercised with time, sound judgement should be exercised with regard to the use and
mterpretation of lhe data, This report shall nol be reproduced without prior approval of the author. Va
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CAL-TECH TESTING, INC. [™™ i

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 114
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 * Fax (904)381-8902 LAB NO.: 613

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 1|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: = 4000 4-6 g
[a] days: 28
% Mix Type:
b Normal Wt. [] Lightweight [ Mortar Mix [ Pump Mix [ ] Grout (] Other:
"g Plasticizer Added: [1 Yes No If "Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/14/23 4:01 AM 4:29 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 73 145732 10 —
O [Extra Water Added at Job Site: Yes 7/INo If"Yes" gal.: = Extra Water Authorized by:
o 5 —
P cy.: = .
;‘ Plasticizer Added at Job Site: gal.: Cuy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 48 63 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T = Yes [INo [ ] Unknown Yes [ No
Location of Concrete Placement: Concrete Pavement North
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;E) = AT T:T) spECmi’:Z'ﬁﬂ ; T"(L:l';n'js’;‘o TEST (SPTLE)”GTH F;YAF;ETS:E TESTED BY
A 12/15/23 12/28/23 14 | 4.01 12.63 66,420 5260 5
B 12/15/23 01/11/24 28
C 12/15/23 01/11/24 28
D 12/15/23 HOLD H
E
F
G
REMARKS: R oy P S ——
\:’(’ >(\,\ /L ji} % {
e '\_L \\ - }
The lest resuits presented in this report are specific only 1o the samples lested at the time of Type 1 Type 2 Type 3 .
tzsting. The test was performed in accordance with generally accepted methods and standards ;ﬁ?:ﬂ;:ﬁ .'r':g:m:.d- ,)’L““t.’,‘a’.’:..f"cmﬁ;"& f.r“‘c.‘:.'.;‘r"‘:oi'f."';‘:;_" ..‘Z“‘:L‘.‘.'.
Since material conditions can vary between test locations and change with lime, sound judgement NG Bircugh Cane R e e ard formed cones
should be exercised with ime, sound jud; 1t should be ised with regard to the use and
interpratation of the data. This report shall not be reproduced withoul prior approval of the author, [ -~
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FILE NO.:

b Tesgg, CAL-TECH TESTING, INC. 23-00297-01
3 — LG, ENGINEERING & TESTING LABORATORY CYLINDER SET NO:
: P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 115
'?; ; 2907 Spring Glen Road, Jacksonville, FL 32207 « (304)381-8901 - Fax (904)381-8902 LAB NO.: 614
% F
< g5
o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 i
o days: 28
(ZD Mix Type:
P Normal WEt. [] Lightweight [ Mortar Mix [ ] Pump Mix [ ] Grout [] other:
'g Plasticizer Added: [T Yes No If "Yes", (] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/14/23 4:41 AM 5:54 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 68 145737 10 -
g Extra Water Added at Job Site: [] Yes No [f"Yes" gal: - - Extra Water Authorized by:
< Cy.l - _
;' Plasticizer Added at Job Site: gal.: cy.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 48 64 -
IT'.I Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
s - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement North
SPECIMEN | D. LAB NO DATE RECEIVED IN LAB| ~ DATE TESTED (d“SE) o ATE(ET) SFECL“:E\ ?:Ein) Tc’;:hﬂ'ﬁ)w TEST ZT:‘IE)”GT” F;YAZETS;E TESTED BY
A 12/15/23 12/21/23 7 4.02 12.69 50,380 3970 4
B 12/15/23 01/11/24 | 28
Cc 12/15/23 01/11/24 | 28
D 12/15/23 HOLD H
E
F
G
REMARKS: —] [=——<1mzsmm L ]
>< N J’Lj l % € ﬂ\%
The test results presented in this report are specific only to the samples lested at the time of Tyve 1 Type 2 Type 3
Reasonably wak-fonmmead Wael-formed cone on one Colnner vertlicesl craching

tasting  The test was performed in accordance with generally accepled meihods and slandards
Since material conditions can vary between test locations and change wilh time, sound judgement
shuuld be exercised wilh time, sound judgement should be exercised with regard lo Lhe use and
interpretation of the data. This report shall nol be reproduced wilhout prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL'TECH TESTING, INC. il 23-00297-01

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386)752-5456 116
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 - Fax (904)381-8902 LAB NO.: 615

Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 - 6-8 .
[a] days: 28
5 Mix Type:
% Normal Wt. [ Lightweight [ Mortar Mix (] Pump Mix [ ] Grout []other:
E:" Plasticizer Added: [] Yes No If "Yes", [JAtpPiant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12115/23 3:33 AM 4:18 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 73 145760 10 Dark
S Extra Water Added at Job Site: [ Yes No [f"Yes" gal: — _ |Extra Water Authorized by:
< Cy.: = .
;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 7.5 56 67 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
r - Yes [No  [] Unknown Yes [ ]No
Location of Concrete Placement: Elevated Deck for Breakroom
SPECIMEN | D. LAB NO, DATE RECEIVED IN LAB|  DATE TESTED (:fyf) DMTE(;_') SPECL“;EE:Z"EM ; Tc’(::tnf:)“o TEST (T:ENGTH F;YAF‘;ETS;E TESTED BY
A 12/18/23 12/22/23 7 4.02 12.69 43,520 3430 4
B 12/18/23 01/12/24 | 28
C 12/18/23 01/12/24 | 28
D 12/18/23 HOLD H
E
F
G
REMARKS: e e p—— .
; M a

The test results presented in this report are specific only 1o the samples iested at lhe time of Type 1 Type 2 Type 3

testing, The test was performed in accordance with generally accepted methods and standards s on Bt ania aaa e e s &?‘J;‘mﬂﬂam‘.’.
Since material conditions can vary between lest locations and change with time, sound judgement Patlo LB Sl Bl e i otk i ormed cones

shoultl be exercised with time, sound judgement should be exarcised with regard lo lhe use and

Intarpretation of the dala. This report shall not be reproduced without prior approval of the author [~
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Respectfully Submitted, /

CAL-TECH TESTING, INC. Reviewed By:
Licensed, Fl
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The test results presented in this report are specific only to the samples tesied at (he Lime of
testing. The lest was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard lo lhe use and
interpretation of the data. This report shall not be reproduced wilhout prior approval of Lhe author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 * Fax (386)752-5456 117
2907 Spring Glen Road, Jacksonville, FL 32207 * (304)381-8901 « Fax (904)381-8902 ||_AB NO.: 626
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 - 46 .
o days: 28
g Mix Type:
> Normal Wt. [ Lightweight []MortarMix ] PumpMix [] Grout [] other:
uoj Plasticizer Added: [] Yes No If "Yes", [Jatplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/20/23 8:05 AM 8:37 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 66 145797 10 Clear
2 Extra Water Added at Job Site: [JYes No If"Yes" gal.. — ) _|Extra Water Authorized by:
< CYy.. === .
: Plasticizer Added at Job Site: gal.: c.y.:f
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 9 38 57 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o — Yes [ |No  [] Unknown Yes [ |No
Location of Concrete Placement: Employee Parking
Note: Slump above specified requirements
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (:fy':) 5 AT ff] : SPEC::{Z':?S'E_EM_) To(z';‘l':n';‘z;"o TEST (s;:[_E)NGTH F;:ZETS;E TESTED BY
A 12/21/23 12/27123 7 4.01 12.63 49,250 3900 5
B 12/21/23 01/17/24 28
C 12/21/23 01/17/24 28
D 12/21/23 HOLD H
E
F
G
REMARKS: = I EP—rp—— =
(R BN )
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 * Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902

FILE NO.:
23-00297-01

CYLINDER SET NO.:

118

LAB NO.: 627

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase llI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:

E Specified Strength for Structure: Slump (inches): Air Content (percent):

< psi: ) 4000 46 -

o " days: 28

5 Mix Type:

b3 Normal WE. [] Lightweight [] Mortar Mix  [_] PumpMix [ ] Grout [ other:

qu Plasticizer Added: ] Yes No If "Yes", [ At Plant  [] At Jobsite

Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:

12/21/23 3:20 AM 3:50 AM J. Green
<L [Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 72 145813 10 -

S Extra Water Added at Job Site: [ Yes No [f"Yes" gal. -- Extra Water Authorized by:
< Cy.: - _
-_; Plasticizer Added at Job Site: gal.: cy.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 3.75 42 59 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [INo [ ] Unknown Yes [ INo
Location of Concrete Placement: Southeast Corner of Building - Concrete Pavement
SPECIMEN LD. LAB NO_. DATE RECEIVED IN LAB DATE TESTED (:S;) DI A“Ei:‘l; SPECIA'\;EET\ ?sliﬁin_) TO("I;:tni;AD TEST (SPT:E)NGTH F;YAZE'S:E TESTED BY
A 12/22/23 12/28/23 7 4.01 12.63 54,870 4340 3
B 12/22/23 01/18/24 | 28
C 12/22/23 01/18/24 | 28
D 12/22/23 HOLD H
E
F
G

REMARKS:

testing, The test was performed in accordance with generally
Since material conditions can vary between test [ocations and change with time, sound judgement
should be exercised with lime, sound judgement should be exercised with regard to the use and

interpretation of he data. This report shall not be reproduced without prior approval of the author.

The lest results presented in Lhis report are specific only to the samples tested at the time of

and

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:
23-00297-01

CYLINDER SET NO.:

Respectfully Submitted,
CAL-TECH TESTING, INC.

Reviewed By:
Licensed,

P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 ¢ Fax (386)752-5456 119
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 * Fax (904)381-8902 ||_AB NO.: 628
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(] days: 28
% Mix Type:
7 Normal Wt. [] Lightweight (I Mortar Mix  [_] Pump Mix [ ] Grout [] other:
I.Io.l Plasticizer Added: [J Yes No If "Yes", [JAtPlant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/21/23 4:07 AM 4:39 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 55 145817 10 Dark
S Extra Water Added at Job Site: (] Yes No If"Yes" gal.. - Extra Water Authorized by:
< cy.. - _
; Plasticizer Added at Job Site: gal.: (A
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 41 65 -
u_'.l Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [JNo [ ] Unknown Yes [ INo
Laocation of Concrete Placement: Southeast Corner of Building - Concrete Pavement
SPECIMEN LD, LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (;‘SE) = AT E(:‘r) spEc}'\“’;i’:f:in ; T‘D(El';n'ﬁ)‘m TEST :’TIE)"GTH F;XPCETS;E TESTED BY
A 12/22/23 12/28/23 7 4.00 12.57 62,450 4970 4
B 12/22/23 01/18/24 28
C 12/22/23 01/18/24 28
D 12/22/23 HOLD H
E
F
G
REMARKS: —] |=—= i s e
<] X L DAY AN
The test resuils presented in this report are specific oniy to the samples tested at the lime of Type 1 Ty 2 Type 3 i
testing, The test was performed in with g y d methods and standards Dbl Stz il e e e T T ot o .
Since material conditions can vary betwsen lest locations and change with time, sound judgement bt P T e B L e estE
should be exercised with ime, sound jud. should be ised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author.
‘\"\
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CAL-TECH TESTING, INC i
) . 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 * Fax (386)752-5456 120
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901  Fax (904)381-8902 |{ AB NO.: 629
R COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 —
(@] days: 28
5 Mix Type:
b Normal Wt. (] Lightweight (I Mortar Mix ] Pump Mix [ ] Grout [] other:
uo" Plasticizer Added: [ Yes No If "Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/21/23 4:47 AM 5:16 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 72 145824 10 —
2 Extra Water Added at Job Site: []ves No If"Yes" gal: == B Extra Water Authorized by:
< cy.. = N
; Plasticizer Added at Job Site: gal.: c.y.:|
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 7 40 63 -—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Southeast Corner of Building - Concrete Pavement
Note: Slump above specified requirements
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB| ~ DATE TESTED (’:fy: o ;E(iiT) SPECL':EE: ?fm ; T""(xtn';‘z)‘m s :,T:ENGTH F;YA';ETS:E TESTED BY
A 12/22/23 12/28/23 7 4.01 12.63 51,170 4050 5
B 12/22/23 01/18/24 28
C 12/22/23 01/18/24 28
D 12/22/23 HOLD H
E
F
G
REMARKS: RS [ e ——
X Y AN
“d
The test resuits presenled in this report are specific only to the samples tested at (he time of Type 1 s = " Type 3 .
testing. The test was performed in with g I p and ds. T, Pt ool il sl i el T B A S,
Since malerial conditions can vary between test [ocations and change with time, sound judgement Pt NG i Sl aah e e TR o
should be exercised with lime, sound judi should be ised with regard to Lhe use and
interpretation of the dala. This report shall not be reproduced without prior approval of the author. L\ [~ [~
‘\ “‘“mum ”h_‘
Onmories ochirs with o S =
| RS e :
Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By: | | : J
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 * Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 * (904)381-8901 « Fax (904)381-8302

FILE NO.:
23-00297-01

CYLINDER SET NO.:
121

LAB NO.: 630

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase
Project Location: Lake City, FL
Project Contractor: Stellar icc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 4000 46 .
(] days: 28
(ZD Mix Type:
b Normal Wt. ] Lightweight [ Mortar Mix [ ] Pump Mix [ ] Grout [] other:
qu Plasticizer Added: L] Yes No If"Yes", [J At Plant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/21/23 5:57 AM 6:25 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 67 145833 10 -
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: -— B i Extra Water Authorized by:
< Cy.l = _
_;' Plasticizer Added at Job Site: gal.: c.y.:
t% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 5.5 39 59 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [INo [ ] Unknown Yes [ INo
Location of Concrete Placement: Southeast Corner of Building - Concrete Pavement
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (:aGyE) DI ATFE:I; SPEGLH;?:?:EMJ TO("I;::nI:’CS);\D TEST (SFILRSNGTH F;YATS'LCJ);E TESTED BY
12/22/23 12/28/23 7 4.01 12.63 48,690 3860 5
12/22/23 01/18/24 28
12/22/23 01/18/24 28
12/22/23 HOLD H

Ommig|O|m >

REMARKS:

The test resulls presented in this report are specific only to the samples tested at the time of
testing. The test was performed in accordance with generally pted hods and

Sinca material conditions can vary between test locations and change with time, sound judgement
should be exercised with ime, sound judgement should be exercised wilh regard to the use and
interpretation of the dala. This report shall not be reproduced wilhout prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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